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Mild to moderate PMS
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Severe PMS sometimes Encouragement of healthier lifestyle

Improves with treatments Improved nutrition and reqular exercise
from the first two levels,

but may require more

aggressive forms of man- 1. Less fat, sugar, salt, caffeine and alcohol
agement sooner rather 2. Frequent starchy meals, preferably high in fibre
than later 3. More fibre, fruit, vegetables
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Stress management Complementary Therapies Vitamins & Minerals
Relaxation / Yoga / meditation / Agnus Castus 20-40mg / day Vitamin B6 max 50mg/day (with GP

breathing techniques supervision)
Red Clover Isoflavones 40 — 80mg /

Counselling /Support day Magnesium 250mg/day,

St John’s Wort (beware drug interac-

) Calcium 1g/day + Vitamin D 10 mcg/
tions)

Family / friends / : o
day especially for migraine

professional counsellor/ NAPS
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Moderate to severe PMS
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PSYCHOLOGICAL APPROACH CYCLE SUPPRESSION
Selective serotonin reuptake Some combined oral contraceptive pills
inhibitor antidepressants (e.g. Yasmin/Yaz)
Fluoxetine (Prozac) 20-40 mg/day . ,
Citalopram (Cipramil) 10-20mg/day, Supprgssmn of cycle with transdermal
Escitalopram (Cipralex) 10-20mg/day estradiol (100T09 patches or 4 doses
Continuous or in luteal phase oestrogel 0.06%)

+
Progestogenic opposition (utrogestan
Cognitive Behavioural Therapy 200mg D17-D28 or Mirena)
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Resistant PMS or persistent progestogenic side-effects — refer to gynaecologist

GnRH analogues + Add-back HRT
e.g. goserelin 3.6mg sc/month or triptorelin 3.0mg sc/month with add-back continuous combined HRT
or Tibolone
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Surgery
Hysterectomy and BSO + oestradiol +/- testosterone HRT

Transdermal estradiol 50-100mcg or 50-75mg estradiol implants+/- 100mg testosterone implants 6
monthly




